
Volume 3:  

 

 

 

 

 

 
 

 

 

  

Evaluation of Alternatives 



Appendix H: 

Evaluation of Alternative Solutions 



Criteria

Evaluation of Alternative Solutions

Alt. 1

Expand Clarkson WRRF only 

(518 MLD / 500MLD); New PS 

at G.E. Booth WRRF

Alt 2A 

Expand Both WRRFs 

(550MLD / 450MLD); New 

Outfall at G.E. Booth WRRF

Alt 2B

Expand Both WRRFs 

(550MLD / 450MLD); New PS 

at G.E. Booth WRRF and 

divert 150 MLD peak flows

Alt 3

Expand Both WRRFs 

(550MLD / 500MLD); New 

Outfall at G.E. Booth WRRF

Alt 4A

Expand Both WRRFs 

(600MLD / 400MLD); New 

Outfall at G.E. Booth WRRF

Alt 4B

Expand Both WRRFs 

(600MLD / 400MLD); New PS 

at G.E. Booth WRRF and 

divert 300 MLD peak flows
[...]
inactivation of pathogens in the effluent prior to 
discharge to the receiving water. 

 
Preliminary treatment will be expanded to maintain protection of downstream equipment and processes 
using similar equipment as those existing at the plant. Primary treatment will be expanded using similar 
technology to the existing processes since it meets the “must-have” criteria: 

• Mature Technology – The existing primary treatment processes are robust, reliable, and have a 
proven track record. 



 

  
 8 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

• Proven Application at Large Plants – The existing processes have been proven to operate effectively 
at the Clarkson WRRF. 

• Compatible with Existing and Future Process – The process is the same as existing and will be 
compatible in with any other processes selected in the future. 

• Compatible with Region’s energy management and greenhouse gas (GHG) emission reduction goals 
as follows: 

o Primary treatment is a low energy process that can significantly reduce energy requirements 
in secondary treatment. 

o Primary treatment produces raw sludge that is high in energy potential. This enables more 
gas production in the digestion process and more energy recovery through the on-site 
Combined Heat and Power (CHP) system. 

• Ability to Implement within Required Schedule 

Since preliminary and primary treatment processes will be similar to the existing processes, the 
evaluation of alternative design concepts focuses on screening a long list of secondary treatment and 
disinfection technologies. As discussed previously, the anticipated effluent limits for the Clarkson WRRF 
are achievable with secondary treatment and tertiary treatment is not required. 

5.2 Screening of Long List of Secondary Treatment Technologies 
The purpose of secondary treatment is to reduce the concentration of pollutants in the treated effluent. 
Secondary treatment processes are typically based on the activated sludge process in which naturally 
occurring microorganisms utilize dissolved and suspended organic and inorganic compounds contained 
in the wastewater. They utilize these compounds to produce more microorganisms which can be 
separated from the wastewater via gravity settling or other physical separation methods. 

Secondary treatment processes can generally be classified into two categories: suspended growth and 
attached growth (film). In suspended growth processes, the microorganisms are suspended in the 
wastewater. In attached growth processes, the microorganisms are attached to media contained inside 
the treatment reactors. Secondary treatment processes are supplemented by tertiary treatment which 
include filtration and disinfection. 

The long list of technology alternatives for secondary treatment includes both suspended and attached 
growth processes, which are considered feasible and applicable to the Clarkson WRRF given existing site 
conditions and treatment processes. The long list includes: 

1) Conventional Activated Sludge (CAS) 

2) CAS with Chemically Enhance Primary Treatment (CEPT) 

3) CAS with Wet Weather Flow (WWF) Treatment 

4) Biological Nutrient Removal (BNR) 

5) Ballasted Activated Sludge 

6) Membrane Bioreactors (MBR) 



 

  
 9 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

7) Membrane Aerated Biofilm Reactors (MABR) 

8) Integrated Fixed Film Activated Sludge (IFAS) / Moving Bed Bioreactor (MBBR) 

9) Sequencing Batch Reactors (SBR) 

10) Aerobic Granular Sludge (AGS) 

11) Biological Aerated Filters (BAF) 

Descriptions of these technology alternatives as applied to the Clarkson WRRF are presented below. 

5.2.1 Technology Alternative 1 – Conventional Activated Sludge (CAS) 

5.2.1.1 General Process Description 

In this process, wastewater flows into a primary clarifier where suspended solids settle out and primary 
treated effluent is directed to a bioreactor (aeration tank) where it mixes with activated sludge. Mixed 
liquor (the combination of primary effluent and activated sludge) in the aeration tank is mixed and 
aerated to stimulate the conversion of soluble and colloidal organic matter in the wastewater to 
microorganisms (biomass). The mixed liquor then flows to a secondary clarifier, where solids settle to the 
bottom of the tank and secondary treated effluent flows to the disinfection process. 

A portion of the settled solids are recycled to the head of the aeration tank (return activated sludge) to 
maintain a consistent mixed liquor suspended solids concentration and the excess (waste activated 
sludge) is sent to the solids’ management process train. The biosolids management facility selected 
would need to be capable of handling sludge loads from primary and secondary treatment. 

The CAS process is shown schematically in Figure 5-1 below. 

 

Figure 5-1: Conventional Activated Sludge Process Flow Diagram 

Several variations of the CAS process exist including plug-flow, complete-mix, high-rate, contact 
stabilization, and step-feed systems. 



 

  
 10 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

The plug-flow activated sludge process is widely used and is the process currently in place in the 
Clarkson WRRF. As the wastewater flows through the plug-flow bioreactor, the fluid particles pass 
through reduced longitudinal mixing before they exit the reactor. Thus, the residence time of the 
wastewater (and its characteristics) is a function of its position in the aeration tank. The plug flow 
configuration results in relatively high organic loading at the influent end and reduced loading as 
wastewater travels over the length of reactor. The high organic loading at the beginning of the aeration 
tank often improves sludge settling beyond that realized from a completely stirred reactor. Plug flow is 
well suited for nitrification, denitrification, and enhanced biological phosphorous removal. 

5.2.1.2 Maturity of Technology 

The CAS process is the most common process for domestic wastewater treatment in the world. The 
effluent quality achieved by this process is typically below 10 mg/L for BOD and TSS (Metcalf & Eddy, 
2014). CAS can be optimized and modified to incorporate other technologies allowing for significant 
flexibility. In general, flexibility, robustness, and familiarity are key advantages of the process. 

5.2.1.3 Proven Application at Large WRRFs 

The CAS process is the technology used at the Clarkson WRRF and G.E. Booth WRRF. The majority of 
large (over 100 MLD) facilities in Canada and the United States also use this process. Table 5-2 includes 
some of the North American facilities with capacities similar or greater than Clarkson WRRF which use 
the CAS process. 

Table 5-2: Facilities using CAS Process with Capacities Similar or Greater than the Clarkson WRRF 

Name Location Rated Capacity (MLD) 

Clarkson WRRF1 Mississauga, Ontario 350 

Humber WWTP2 City of Toronto, Ontario 473 

GE Booth WRRF1 Mississauga, Ontario 518 

Duffin Creek WPCP3 Pickering, Ontario 630 

Ashbridges Bay WWTP2 City of Toronto, Ontario 818 

Newton Creek WWTP4 New York City, NY, USA 2,650 

Atotonilco WWTP5 Mexico City, Mexico 4,320 

Notes: 
1. (Region of Peel, n.d.) 
2. (City of Toronto, 2020) 
3. (Durham Region & York Region, 2017) 
4. (NYC Environmental Protection, 2012) 
5. (Acciona, n.d.) 



 

  
 11 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

5.2.1.4 Compatibility with Existing and Future Processes 

The CAS process is fully compatible with the existing Clarkson WRRF facility and site since it is the 
process already in operation. There would be no concern with regards to the ability to convey flows by 
gravity through the process and discharge to the existing outfall. The operation strategy of the expanded 
facility would be similar to that currently in place. 

The CAS process has a large footprint requirement compared to some of the newer technologies 
outlined in the following sections. However, the Clarkson WRRF has sufficient space to accommodate 
expansion using the CAS process. 

5.2.1.5 Compatibility with Regional Energy Management and GHG Reduction Goals 

The CAS process, including its variations, require considerable amounts of energy to satisfy aeration and 
reactor mixing demands. The aeration energy demand is often 40 to 60 % of the total energy usage for 
the overall WRRF. There are enhancements that can be integrated to reduce energy including anoxic 
zones and ammonia-based aeration control (ABAC). 

5.2.1.6 Ability to Implement within Required Schedule 

The CAS process is a proven technology and is the current technology utilized at Clarkson WRRF. Thus, 
this technology has simplified MECP approvals and would be easy to implement at the current site 
meeting the 2029 timeline. 

5.2.1.7 Advantages and Disadvantages 

Table 5-3 summarizes of the advantages and disadvantages of the CAS process. 

Table 5-3: Summary of Advantages and Disadvantages of CAS Technology 

Advantages Disadvantages 

• Proven technology – used at facilities across the 
world including most large facilities in Ontario and 
North America. 

• Compatible with existing site and processes – 
Current technology used in at Clarkson and GE 
Booth WRRF. 

• Relatively low operational complexity. 
• Simplified MECP approvals. 
• Opportunity for future retrofit with new 

technologies/variations of CAS. 
• Can be implemented by 2029. 

• Large footprint. 
• Susceptible to occasional 

sludge settling problems. 
• Handling Wet Weather Flow 

can significantly increase 
footprint. 

• Relatively high energy costs. 
 



 

  
 12 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

5.2.2 Technology Alternative 2 – CAS with Chemically Enhanced Primary Treatment (CEPT) 

5.2.2.1 General Process Description 

The CAS process with CEPT includes the same processes as those described in Section 5.2.1 with the 
addition of metal salts and polymer upstream of primary treatment. The addition of chemical coagulants 
such as ferric chloride or alum, neutralize colloidal particles and other low density suspended solids to 
facilitate the formation of floc, while polymer increases the size and density of floc (Reardon, 2005). The 
CEPT process can achieve higher surface overflow rates through the primary clarifiers while maintaining 
high removal rates of TSS and BOD (EPA, 2007). This improved removal efficiency reduces the organic 
and solids loading in the primary effluent and reduces the size requirement for aeration tanks. While 
CEPT optimizes the CAS process, it increases primary sludge production. This requires larger biosolids 
management facilities but has the added benefit of greater biogas production. 

A schematic of the CAS process with CEPT is shown in Figure 5-2 below. 

 

Figure 5-2: CAS Process with CEPT Schematic 

5.2.2.2 Maturity of Technology 

This technology is a chemical enhancement process that employs coagulation and flocculation within 
primary treatment. Coagulation and flocculation are very common and widely used treatment methods 
in water and wastewater treatment. In addition, CEPT is a commonly used method in peak wet weather 
flow management, since it has the ability to increase removal efficiencies of TSS from the typical range of 
55 to 65% up to 85% (EPA, 2007). 

5.2.2.3 Proven Application at Large WRRFs 

The CAS process with wet weather CEPT is currently utilized at GE Booth WRRF. The Niagara Falls WWTP 
in Niagara Falls, Ontario employs this process, but the facility has a smaller capacity of 68 MLD (Niagara 
Region, 2018). There are some other large facilities globally that integrate CEPT into their CAS process as 
outlined in Table 5-4. 



 

  
 13 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

Table 5-4: Large Full-Scale Installations of the CAS Process with CEPT 

Name Location Rated Capacity 

GE Booth WRRF1 Mississauga, Ontario 518 MLD 

Point Loma WWTP2 San Diego, California 587 MLD 

Stonecutters Island STW3 Victoria Harbor, Hong Kong 2,450 MLD 

Notes: 
1. (Region of Peel, n.d.) 
2. (City of San Diego, 2015) 
3. (Government of Hong Kong, n.d.) 

5.2.2.4 Compatibility with Existing and Future Processes 

Since this technology alternative is a variation of the CAS process at the Clarkson WRRF, there is no 
concern with compatibility. A polymer storage and dosing system would need to be constructed for the 
CEPT process. This process would reduce the organic loading to the aeration tanks which would reduce 
the aeration requirements relative to a traditional CAS process. 

5.2.2.5 Compatibility with Region’s Energy Management and GHG Reduction Goals 

With the use of CEPT, the primary clarifier removal efficiency is increased resulting in decreased aeration 
requirements and energy consumption. However, with this alternative there are increased chemical 
costs compared to the traditional CAS process. Depending on the biosolids technology adopted, the 
increased primary sludge production may increase biogas generation offering benefits for additional 
energy recovery through combined heat and power (CHP). 

5.2.2.6 Ability to Implement within Required Schedule 

This process is a modification of CAS and is a proven technology with simplified MECP approvals. Thus, 
the implementation of this technology would be able to meet the 2029 project timeline. 

5.2.2.7 Advantages and Disadvantages 

Table 5-5 summarizes the advantages and disadvantages of implementing the CAS process with CEPT. 



 

  
 14 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

Table 5-5: Summary of Advantages and Disadvantages of the CAS Process with CEPT 

Advantages Disadvantages 

• Proven technology. 
• Compatible with existing facilities – 

variation of CAS. 
• Improves ability to handle wet weather 

flows. 
• Increased primary sludge production 

with increased potential for biogas 
production at Clarkson WRRF. 

• Energy savings from reduced aeration 
requirements. 

• Simplified MECP approvals. 
• Can be implemented by 2029. 

• Relatively large footprint. 
• Susceptible to intermittent sludge 

settling problems. 
• Increased chemical use and costs. 
• Increased chemical addition may 

consume alkalinity and affect 
nitrification performance. 

• Production of chemical sludge which 
may affect biosolids disposal options. 

5.2.3 Technology Alternative 3 - CAS with Wet Weather Flow Treatment 

5.2.3.1 General Process Description 

In this alternative, the CAS process is optimized with the addition of a parallel high-rate treatment facility 
to handle peak wet weather flows. With this approach, wet weather flow (WWF) in excess of CAS 
capacity is treated in a separate facility. Thus, the CAS process would be sized for lower peak wet 
weather flow requiring smaller process tankage. A parallel physical-chemical system is well suited for 
WWF treatment as it has reduced space requirements, rapid start-up times, and can handle the dilute 
wastewater concentrations commonly observed during wet weather flows resulting from infiltration and 
inflow in collection systems (Reardon, 2005). 

A schematic of a CAS process with a parallel WWF treatment facility is shown below in Figure 5-3. 

 

Figure 5-3: CAS Process with WWF Treatment Schematic 



 

  
 15 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

There are a few vendors on the market utilizing different technologies for parallel or side stream WWF 
treatment. 

One example is ACTIFLO® which is a ballasted clarification process. Ballasted clarification is a coagulation 
and flocculation process which utilizes coagulant such as alum or ferric chloride with a microsand 
flocculent aid (ballast) to form denser, heavier floc for rapid sludge settling. Clarification performance is 
further improved by the use of lamellae plate settlers. The microsand is separated from the sludge slurry 
by centrifugal force in a hydrocyclone and reused (Veolia Water Technologies, 2020). This enhanced 
clarification process is similar to the ballasted activated sludge process discussed below in Section 5.2.4. 

Another example is AquaStorm® which utilizes cloth media filtration disks for side stream high-rate solids 
removal for WWF. Although cloth media filtration disks are typically used for tertiary treatment, they can 
also be used for WWF treatment due to their proven performance. The outside – in flow pattern within 
the AquaStorm® system is advantageous as it creates three separate zones for solids removal (Aqua-
Aerobic Systems Inc., 2019). There is the top “floatable zone” where floatable scum collects on the water 
surface and is removed regularly by a weir or a floatable valve (Aqua-Aerobic Systems Inc., 2019). The 
middle “filtration zone” is where solids are captured on the cloth media and form a mat until backwash 
vacuum shoes remove the solids to waste. The bottom “solids zone” is where heavier solids settle at the 
bottom of the tank and are removed intermittently. 

It should be noted that the WWF high-rate treatment trains cannot remove soluble organics or ammonia 
in the wastewater as they rely only on physical/chemical solids separation processes. 

5.2.3.2 Maturity of Technology 

Cloth media filtration disks have been in use for tertiary filtration for over 20 years so the technology 
itself is mature and proven. Although the technology is mature, its application for parallel WWF 
treatment is new so it may require pilot testing. Ballasted clarification is a mature technology with many 
installations mostly in drinking water treatment and some smaller applications in wastewater treatment 
(Veolia Water Technologies, 2020). Testing of parallel high-rate clarification facilities have been reported 
to have high removal rates of TSS, BOD5, TKN, and TP (Reardon, 2005). 

5.2.3.3 Proven Application at Large WRRFs 

There have been full-scale pilot studies but no permanent installations of cloth media filters for parallel 
WWF treatment, therefore the MECP approvals may require pilot testing. A summary of existing full-
scale installations for parallel ballasted clarification high-rate WWF treatment is shown in Table 5-6.



 

  
 16 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

Table 5-6: Full-Scale Applications of the CAS Process with Parallel WWF Treatment 

Name Location Technology Rated Capacity (MLD) 

P Street WWTP1 Fort Smith, Arizona ACTIFLO® 144 

Lawrence WWTP2 Lawrence, Kansas ACTIFLO® 151 

Notes: 
1. (CDM Smith, 2016) 
2. (Veolia Water Technologies, 2020) 

5.2.3.4 Compatibility with Existing and Future Processes 

Overall, this alternative would be compatible with the existing processes at the plant since it is a 
variation of CAS. However, the high-rate treatment process may require additional pumping to the 
outfall. 

This alternative would reduce the space required by the CAS process since WWF would be handled by 
the high-rate facility. However, peak WWF is not a significant concern at the Clarkson WRRF. 

5.2.3.5 Compatibility with Region’s Energy Management and GHG Reduction Goals 

This alternative would slightly reduce the size required for the CAS process and would have minimal 
impact on aeration energy requirements. The high-rate facility would have additional small intermittent 
energy demands (during peak WWF only) for backwashing (in the case of a cloth filter process) or for 
mixing and microsand separation through a hydrocyclone (when using ACTIFLO®). In addition, 
intermediate pumping may be required due to the high headlosses through the high-rate treatment 
process. 

5.2.3.6 Ability to Implement within Required Schedule  

This technology is a variation of CAS. However, there are limited large scale applications in Ontario, 
which may increase MECP approval timelines. Thus, this option may affect the ability to meet the 2029 
project timeline. 

5.2.3.7 Advantages and Disadvantages 

Table 5-7 summarizes the advantages and disadvantages associated with implementing the CAS process 
with WWF treatment. 



 

  
 17 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

Table 5-7: Summary of Advantages and Disadvantages of the CAS process with WWF Treatment 

Advantages Disadvantages 

• Compatible with existing facilities – 
variation of CAS. 

• Flexibility in operation. 
• Wet weather flow treatment – aids in 

reducing solids washout during peak 
flows. 

• Smaller footprint by allowing smaller 
CAS facility. 

• High level of performance for TSS, BOD 
(particulate/colloidal) and TP removal. 

• High headloss, may require additional 
pumping. 

• Does not remove soluble BOD and NH3. 
• Limited applications in Ontario; may 

increase MECP approvals timelines.  
• Increased chemical use (in the case of 

ballasted flocculation). 
• May affect ability to implement project 

by 2029. 

5.2.4 Technology Alternative 4– Ballasted Activated Sludge Process 

5.2.4.1 General Process Description 

The ballasted activated sludge process uses an inert carrier media (ballast) to enhance settling of 
biomass in the activated sludge process. Biomass attaches to the inert carrier media creating a larger and 
denser floc which settles faster. This allows clarifiers to operate at higher solids loading and surface 
overflow rates and thus reduces tank size requirements. The carrier media is then recovered and re-
circulated back to the inlet of the tanks. 

The main drawback of this technology is the risk of media migration into the WAS stream, impacting 
biosolids treatment. 

There are several vendors for this technology. Each utilizes a different media (S:Select® with MIMICS® 
and BioMag®, BioActiflo®, etc.) and has different media recovery processes. The BioMag® system 
discussed in this section is an example of the ballasted activated sludge process. BioMag® uses 
magnetite (fully inert iron ore particulates) as the ballast for the biomass (Evoqua Water Technologies, 
2017). The WAS from the clarifier is pumped to an in-line high-speed shear mill where magnetite is 
separated from the floc (Evoqua Water Technologies, 2017). A magnetic recovery drum is then used to 
capture the magnetite and release it back into the system for reuse. The remaining WAS is then 
conveyed to sludge treatment facilities. 

This process requires occasional replenishing of the carrier media (although some vendors claim that 
their process can operate for 20 years without requiring media replenishment, but these claims cannot 
be validated due to the lack of long-term operation experience). 

Figure 5-4 below shows a schematic of the BioMag® ballasted activated sludge process. Other vendors 
have very similar process schematics but with different media and media recovery technologies. 



 

  
 18 

    
         
[...]
biofilm from the bulk liquid. Since ammonia is a small molecule, it diffuses into the biofilm much faster 
than organic carbon molecules. Therefore, the establishment of nitrifying bacteria is favoured over 
heterotrophic bacteria even in the presence of significant readily biodegradable organics (Suez Water 
Technologies & Solutions, 2018). As a result, nitrification occurs within the inner portion of the biofilm 
and denitrification in the outer portion of the biofilm, utilizing influent BOD to reduce the nitrate/nitrite. 

This system provides a more efficient delivery of oxygen to the biomass when compared to a traditional 
fine bubble diffuser system. MABR also achieves denitrification which further reduces aeration 
requirements. 



 

  
 25 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

 

Figure 5-7: MABR Operation Principle (Suez Water Technologies & Solutions, 2018) 

The MABR process can be installed in an anoxic tank to increase the secondary treatment capacity by: 

• Operating at a lower suspended growth SRT (i.e., lower MLSS concentration) due to the biofilm 
nitrifier population attached to the membranes. 

• Increasing secondary clarifier capacity for plants that are limited by solids loading rate. 

An example of the MABR configuration can be seen in Figure 5-8 below. 

 

Figure 5-8: MABR Process Schematic (Suez Water Technologies & Solutions, 2018) 

5.2.7.2 Maturity of Technology 

The MABR process is a maturing technology with limited installations, but it is developing rapidly with 
many pilot studies. 

5.2.7.3 Proven Applications at Large WRRFs 

There are currently no full-scale installations in Ontario. The Hespeler WWTP (9.34 MLD) in the Region of 
Waterloo and the North Toronto Treatment Plant (45 MLD) have been approved by the MECP and are 
under construction. There is also an 11.7 MLD full scale MABR plant operating since 2017 in Yorkville-
Bristol, IL in the USA. A list of the approved or operating full-scale applications of the MABR process are 
shown in Table 5-13 below. 



 

  
 26 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

Table 5-13: Approved or Operating Full-Scale Applications of the MABR Process in North America 

Name Location Status Capacity (MLD) 

Hespeler WWTP1 Cambridge, Ontario Approved 9.34 

Yorkville-Bristol2 
Sanitary District Yorkville, Illinois Operating 13.7 

North Toronto TP3 East York, Ontario Approved 45 

Notes: 
1. (WaterWorld, 2020) 
2. (WaterWorld, 2016) 
3. MABR will be installed in 2 of 8 aeration tanks for side-by-side comparison to CAS (City of 

Toronto, 2020) 

5.2.7.4 Compatibility with Existing and Future Processes 

The MABR process is compatible with the existing Clarkson WRRF as the membrane modules would be 
installed in anoxic zones created within the first pass of the existing aeration tanks. The footprint 
requirement would be reduced in comparison to the current facility since an aerobic zone is not 
required. 

5.2.7.5 Compatibility with Regional Energy Management and GHG Reduction Goals 

MABR operates at very high oxygen transfer efficiency greatly reducing the amount of electricity used 
(Suez Water Technologies & Solutions, 2018). Aeration requirements are also reduced as influent BOD 
supports denitrification. 

5.2.7.6 Ability to Implement within Required Schedule 

This technology is still developing as there are no large full-scale applications in operation in Ontario. The 
MECP has approved two full-scale applications which are under construction in Ontario, but for this 
technology to be implemented at Clarkson WRRF, site specific pilot testing may be required. This may 
hinder the ability to meet the 2029 expansion timeline. 

5.2.7.7 Advantages and Disadvantages 

Table 5-14 provides a summary of the advantages and disadvantages of the MABR technology. 

Table 5-14: Summary of Advantages and Disadvantages of MABR Technology 

Advantages Disadvantages 

• Smaller footprint. 
• Compatible with existing facility – variation of 

CAS. 
• Reduced energy consumption and costs (high 

oxygen transfer efficiencies). 

• Developing technology – no 
large full-scale applications in 
Ontario. 



 

  
 27 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

Advantages Disadvantages 

• Simultaneous nitrification/denitrification 
(reduced effluent nitrate). 

• MECP has approved two full-scale applications 
under construction in Ontario. 

o North Toronto TP 
o Hespeler WWTP 

• Capital and long-term 
operating and maintenance 
(O&M) costs not well 
understood. 

• May not be able to meet 2029 
implementation timeline. 

5.2.8 Technology Alternative 8–Integrated Fixed Film Activated Sludge (IFAS) / Moving Bed 
Bioreactor (MBBR) Process 

5.2.8.1 General Process Description 

The IFAS and MBBR processes are types of attached growth aerobic processes. IFAS is a variation of the 
CAS process in which inert plastic media (free floating or fixed to a grid) within the aeration tanks 
provides a large surface area per unit volume for biomass to attach and grow within the bioreactor 
(Metcalf & Eddy, 2014). This allows a higher inventory of biomass to be maintained per unit tank volume 
than CAS. 

The MBBR process is a submerged attached growth process similar to IFAS with mixed, suspended 
media, except there is no RAS (Metcalf & Eddy, 2014). Many of the characteristics of IFAS are applicable 
including the biofilm carrier media, aeration and mixing, and substrate flux into the biofilm (Metcalf & 
Eddy, 2014). In this process, the biofilm formed on the media allows the removal of BOD in addition to 
the development of nitrifier microorganisms that oxidize ammonia compounds. 

Both the IFAS and MBBR processes can be used to improve the performance of existing WRRF or to 
increase treatment capacity when the area on site is limited. The process requires the installation of a 
higher capacity aeration system to meet the oxygen requirements associated with the larger amount of 
biomass generated in the reactor. Containment grills or screens are also required to prevent the media 
from escaping from the aeration tank. 

This technology allows the gradual expansion of capacity in the plant by simply adding more media and 
increasing the amount of air sent to the aeration tank. 

A typical IFAS process with floating biofilm carrier media is illustrated in Figure 5-9 below. As noted 
above, MBBR is similar, but it does not require a return stream. 



 

  
 28 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

 

Figure 5-9: Typical IFAS with Floating Biofilm Carriers Process Schematic (Metcalf & Eddy, 2014) 

5.2.8.2 Maturity of Technology 

The IFAS process is gaining wider interest for cold weather nitrification expansion. IFAS has been shown 
to significantly increase the rate of nitrifying bacteria growth, which is the rate limiting step in the CAS 
process. The key advantage of the IFAS process is the increase in plant capacity without the need for 
additional aeration tanks. 

Special care is required when emptying tanks for maintenance to prevent the weight of the media from 
causing damage to the air distribution system. In addition, there have been instances in which fragments 
of the media are broken and thus discharged with the effluent of the plant. 

5.2.8.3 Proven Applications at Large WRRFs 

This technology has been commonly used in Europe in the last 20 years, but most applications are used 
for treating industrial wastewater. Applications to municipal systems include mostly projects to convert 
CAS systems for increased treatment capacity. This process is used in Peterborough WWTP (64 MLD), but 
there are no large full-scale applications in North America with a similar capacity to Clarkson WRRF. 

This technology was piloted at GE Booth WRRF in Plant 1B. During the pilot, it was found that the high 
flow velocities into the aeration tank led to bunching of the media at the retention screens, causing 
excessive headloss and media loss from the tanks. 

5.2.8.4 Compatibility with Existing and Future Processes 

Given the experience at G.E. Booth WRRF and the fact that flow velocities into the Clarkson multi-pass 
plug flow aeration tanks are also high; an IFAS retrofit at the Clarkson WRRF would therefore have the 
same headloss and media retention issues faced during the G.E. Booth WRRF pilot. 

5.2.8.5 Compatibility with Regional Energy Management and GHG Reduction Goals  

Given the increased biomass per unit volume in the aeration tanks, IFAS/MBBR results in higher oxygen 
requirements than the CAS process. Thus, this technology has greater energy consumption and costs. 



 

  
 29 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

5.2.8.6 Ability to Implement within Required Schedule 

This technology is still maturing, but it is used and has been tested at some facilities in North America. To 
be implemented at Clarkson WRRF this technology may require site specific pilot testing which may limit 
this alternative’s ability to meet the 2029 expansion timeline. 

5.2.8.7 Advantages and Disadvantages 

Table 5-15 provides a summary of the advantages and disadvantages of the MBBR and IFAS technology. 

Table 5-15: Summary of Advantages and Disadvantages of IFAS and MBBR Technology 

Advantages Disadvantages 

• Increased treatment 
efficiency per unit 
volume. 

• Smaller footprint 
requirements than CAS. 

• Could be retrofitted into 
CAS facility.  

• Maturing technology – used at some facilities in North 
America and tested at others. 

• Greater energy requirements than CAS. 
• Implementation at existing facilities is limited by 

hydraulic considerations. 
• Headloss across media retention screens. 
• May not be able to meet the 2029 expansion timeline. 

5.2.9 Technology Alternative 9 – Sequencing Batch Reactor (SBR) Process 

5.2.9.1 General Process Description 

The SBR process is a suspended growth process where all steps of the activated sludge process occur in a 
single reactor. Since mixed liquor remains in the reactor during the whole process, the need for separate 
secondary settling tanks is eliminated. However, SBRs may require a subsequent equalization process 
due to high intermittent discharge flows. To control solids retention time, sludge is wasted from the 
bottom of the SBR. 

SBR processes typically involve five steps or stages: fill, react (aeration), settle 
(sedimentation/clarification), draw (decant), and idle as illustrated in Figure 5-10 below (Metcalf & Eddy, 
2014). 



 

  
 30 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

 

Figure 5-10: SBR Process Steps Schematic (Metcalf & Eddy, 2014) 

To accommodate continuous influent wastewater flow, at least two tanks operating in parallel are 
required so one tank fills while the other tank completes its treatment cycle (Metcalf & Eddy, 2014). The 
duration of each step is adjusted as a function of influent flow. Decanting is achieved with either a fixed 
or floating mechanism that draws from the clarified liquid layer in the SBR. 

By changing the duration of each of the steps, aerobic, anaerobic, and anoxic conditions can be achieved 
in the reactor depending on the treatment objectives. 

5.2.9.2 Maturity of Technology 

This technology is mature and well developed but is mostly used at facilities with small flows. Variations 
of the process can achieve nitrification and biological nutrient removal by altering the duration of the 
steps. 

5.2.9.3 Proven Applications at Large WRRFs 

Very limited large-scale installations of the SBR process exist internationally as listed in Table 5-16 below. 
However, this process is typically used in and recommended for plants with rated capacities less than 20 
MLD given that process operation complexity can increase considerably for larger plants. 

Table 5-16: Large Full-Scale Application of the SBR Process 

Name Location Capacity (MLD) 

Bowling Green WWTP1 Bowling Green, Kentucky, USA 45.4 

Liverpool WWTW2 Kirkdale, Liverpool, United 
Kingdom 356 

Notes: 
1. (WaterWorld, 2013) 
2. Liverpool WWTW has a cyclic activated sludge system (CASS) SBR (Constantine & 

Henderson, 2015) 



 

  
 31 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

5.2.9.4 Compatibility with Existing and Future Processes 

In general, the SBR system is better suited for smaller applications with intermittent flows. At larger SBR 
plants with larger, continuous flow rates, the system involves multiple reactors in parallel with complex 
controls to coordinate the duration of each SBR step and the order in which each reactor operates. 

Retrofitting of existing tankage to accommodate an SBR process would be challenging. Aeration tanks 
could be converted to SBRs but there would need to be significant modifications to control influent flows 
into and out of each tank. Multiple parallel reactors and an equalization tank would be required. Given 
the hydraulic grade line at the Clarkson WRRF, pumping would be required from the equalization tank to 
the disinfection facility. 

SBR operations are completely automated as the duration of each SBR cycle and each SBR reactor is 
adjusted as a function of the influent flow. Operation complexity increases as a function of the rated 
capacity and the required number of SBR reactors in parallel, so it would be complex at a plant the size 
of Clarkson WRRF. 

5.2.9.5 Compatibility with Regional Energy Management and GHG Reduction Goals 

Energy costs for aeration would be similar as those required for CAS. However, the need for intermediate 
pumping from the equalization tank would result in higher energy and operating costs. 

5.2.9.6 Ability to Implement within Required Schedule 

This technology is mature but is mostly installed at facilities with small flows due to the operation 
complexity at larger scales. Since there are limited large applications with capacities at the same scale as 
Clarkson WRRF, the MECP approvals process may be long. Due to uncertainty with approvals and testing, 
this technology may not be able to meet the level of service expansion timeline. 

5.2.9.7 Advantages and Disadvantages 

Table 5-17 provides a summary of the advantages and disadvantages of the SBR technology. 

Table 5-17: Summary of Advantages and Disadvantages of SBR Technology 

Advantages Disadvantages 

• Smaller footprint. 
• Flexibility in operating 

conditions and easily 
modified for biological 
nutrient removal. 

• No RAS required. 

• Complex operation when more than 2 SBRs operate 
in parallel. 

• Limited large plant experience worldwide. 
• Higher headloss due to decanting – requires 

equalization and intermediate pumping. 
• Higher energy costs due to intermediate pumping. 
• May not be able to meet 2029 implementation 

timeline. 



 

  
 32 

    
         

 
    

 
   

Clarkson WRRF Schedule C Class EA 
Description and Screening of Long List of Wastewater Treatment Alternatives 

GMBP File No. 719051 
3/29/2022 

   

5.2.10 Technology Alternative 10– Aerobic Granular Sludge (AGS) Process 

5.2.10.1 General Process Description 

The AGS system is an advanced technology for biological wastewater treatment based on the SBR 